ROLLER ASSY REFERENCE

ITEM NO. QTY. PART NO.DESCRIPTION

1 2 450222 MOTOR HSG, WELD

2" 2 450230 MOTOR, HYD MODIFIED 2000

3 1 480118 MOUNT: BULKHEAD

4 1 480121 HOSE LOOP, LEFT

5 1 480122 HOSE LOOP, RIGHT

6 1 480183 ROLLER WELD, 72 SB

7 1 480187 FRAME, DUAL ROLLER, 4600

8 10 M5009-5 3/16" X 1/2" X 1-3/4" WASHER

9 2 P099012 5/8-11 X 3 FULL THD HEX BOLT
10 4 P100604 BOLT: HEX, 3/8"NC X 1" GR5

11 2 P100809 1/2-13 X 2-1/4 HEX BOLT

12 6 P100815 BOLT: HEX, 1/2-13 NC X 3 3/4" GR.5
13 8 P101006 BOLT: HEX, 5/8-11 NC X 1-1/2

14 2 P155800 5/8-11 HEX JAM NUT

15 8 P155850 NUT: HEX, 1/2" TOP-LOCK

16 2 P265705 FITTING: 10MJ BULK-10MJ-10MJ, TEE
17 2 P272661 COUPLER: NV12-58SAE-M

18 4 P276200 10MB-10MJ ADAPTER

19 4 P851106 3/8" LOCK WASHER

20 4 P851108 1/2" LOCK WASHER

21 8 P851110 WASHER: LOCK 5/8"

22 2 P284061 HOSE: AM-8 X 60" 10FJX 10FJX
23 2 P284068 HOSE: AM-8 X 68" 10FJX-10FJX
24 2 P285120 HOSE: AM-10 X 120" 10MB-10FJX

*71.P350701 SEALKIT FOR #2 450230 MOTOR: HYD MODIFIED 2000

" ChB%%ytnn 46 46B



ROLLER ASSY DIAGRAM

_~REAR MOTOR

#~  PORTTOTOP
BULKHEAD TEE

FRONT MOTOR
PORT TO BOTTOM
BULKHEAD TEE
@

.--"'_--- Pl
L e lOR)

II sy
E \\ \ﬁ@ 19 (é % @

! o I| 3’
@ L9 DRILL (2] 5/16, 3/8-16 TAP
. ol HOLES, 4 1/4" FROM
2 HITCH CROSS TUBE
N DRILL 5/16, 3/8-16 TAP
HOLE 25" FROM 4 X 4
S CENTER TUBE
M BOTH SIDES OF HITCH
~. 153
g 2
g FRONT MOTOR PORT
g, TO BOTTOM BULKHEAD TEE
@
REAR MOTOR PORT
TO TOP BULKHEAD TEE

47 " chﬂ%ﬁ%ﬂm“





